In diesem PDF-Paket sind mehrere Dateien zusammengefasst.

Zum Arbeiten mit Dokumenten eines PDF-Pakets wird die Verwendung von Adobe Reader
oder Adobe Acrobat Version 8 oder hoher empfohlen. folgende Vorteile stehen Ihnen bei
einem Update auf die neueste Version zur Verfligung:

» Optimierte und integrierte PDF-Anzeige
« Einfaches Drucken

« Schnelle Suchfunktionen

Sie haben die aktuelle Version von Adobe Reader noch nicht?

Klicken Sie hier zum Herunterladen der neuesten
Version von Adobe Reader

Verfiigen Sie bereits iiber Adobe Reader 8,
klicken Sie auf eine in diesem PDF-Paket enthaltene Datei,
um diese anzuzeigen.



http://www.adobe.com/de/products/acrobat/readstep2.html
http://www.adobe.com/de/products/acrobat/readstep2.html


21

=8 i 1910

Motor 13,0 B&S Diamond Plus Typ 28M707-0136-01
' Org./Wht,
[_‘Org,(BIk.

F 0

0 E

J Yel./Wht — iyt Yellow

Yel./Blk. I

LL PTO Orange
151? rg./Wh — Org./Blk. Sﬂ]}a
i

Seat

1

9
\

m}icl.mlk.l
Green

PARTS LIST FOR MODELS 760 THRU 769 LAWN TRACTORS

o

[?N%F'. PART HEBE DESCRIPTION HEr ey | cobE DESCRIPTION
1 |725-1635 Battery 14 | 725-0963 Bulb (Headlight)
2 |725-1426 Solenoid 15 | 725-1303 Safety Switch (Seat)
3 [725-1625 Fuse 7.5 Amps 16 | 725-0980 Ground Wire 7.5" Lg.
4 |725-0634 Light Switch (Optional) 17 | 725-1439 Safety Switch (Seat)
5 |725-0925 Ammeter (Optional) 18 | 623-0207 Harness Adaptor
6 |725-0267 Ignition Switch 19 | 725-3166 Switch Bag
7| | 725-16b7 Safety Switch (Clutch) 20 | 629-0132 Monitor Harnesst
9 [629-0213 Wire Harness w/o Monitor 21 | 725-1365 Monitor Bulbt
629-0215 Wire Harness w/Monitort
12 |725-1643 Safety Switch (Reverse)
13 |725-1649 Socket (Used on Styles 0, 5, 6)
725-1650 Socket (Used on Styles 4, 9)
725-1651 Socket (Used on Styles 1, 7)

R






= Shalll

PARTS LIST FOR MODELS 760 THRU 769
LAWN TRACTORS

PART
NO. CODE DESCRIPTION

1 |1710-0227 Hex AB-Tap Scr. #8 x .5" Lg.
2 |710-0870 Hex TT-Tap Scr. 3/8-16 x .62"
3 |710-0817 Hex TT-Tap Scr. 5/16-18 x 1.25"
4 |710-1260 Hex Flange Scr. 5/16-24 x .75"
5 [12-0267 Hex Nut 5/16-18 Thd.*
6 | 712-0158 Hex L-Nut 5/16-18 Thd.
7 | 725-1439 Seat Safety Switch
8 |[725-1303 Seat Safety Switch
9 |726-0278 Insulator Boss Plate

10 [ 726-0279 Insulator Plate

159 ([ 26-0272 Clamp

12 | 732-0581B Ext. Spring 5.31" Lg.

13 | 736-0141 Spr. Wash. 7/16" I.D.

14 | 736-0119 L-Wash. 5/16" [.D.*

15 | 738-0296 Shid. Balt . 437" x .27 Lg.

164 [ 7360165 Shid: Bolt 437" x 1.62% Lg,

17 | 783-0163 Seat Pivot Support—L.H.

I ]O 18 | 783-0162 Seat Pivot Support—R.H.
19 | 783-0209 Seat Lift Brkt.
20 | 783-0039 Seat Pivot Brkt.

I





ES 1106 @8

I

13

Models 760 thru 769

PARTS LIST FOR MODELS 760 THRU 769

LAWN TRACTORS

PART

NO. CODE DESCRIPTION
710-0118 Hex Bolt 5/16-18 x .75" Lg.*
710-1221 Pan Hd. Scr. 5/16-18 x .75" Lg.
710-0286 Pan Hd. Scr. 1/4-20 x .5" Lg.
710-0351 Recess Hd. B-Tap Scr. #10-16 x

L E o

710-0607 Hex SF-Tap Scr. 5/16 x 1/2" Lg.
712-0267 Hex Nut 5/16-18 Thd.*
712-0287 Hex Nut 1/4-20 Thd.*
731-1543 Battery Cover
736-0119 L-Wash. 5/16" |.D.*
736-0264 El:Wash. 335 k. % .63% 00,
736-0329 L-Wash. 1/4" |.D.*
783-0227 Fender
17770A Running Board











= Sl O)5 e {0)(0)
Models 760 thru 769

*REAR WHEEL CHART 2 : @
18" x 9" ]

Description 18" x 9.50"
I ] 'I Wheel Ass’y. Comp. 734-0817 634-0103
Tire Only 734-0448 734-1729
Rim Only 634-0070 634-0070






g0y 100

Blatt 1von 2

Messerbremse





PSS G 0)(0)

Motor

16,0 B&S Twin Van Typ 303777-1032-A1
auch mit Boxermotor B&S I/C 42A707-1238-01

Models 760 thru 769 (Twin Cylinder)

PARTS LIST FOR MODELS 760 THRU 769

LAWN TRACTORS

'?FOF.' Pﬁ‘g_T DESCRIPTION
1 |710-0776A Hex AB-Tap Scr. 1/4 x .62"
2 [ 17450 Muffler Heat Shield Mtg.
Brkt.—R.H. (Not Shown)
17449 Muffler Heat Shield Mtg.
Brkt.—L.H.
3 |751-0474 Muffler
4 (16934 Front Heat Shield
5 [736-0170 Spec. L-Wash. 5/16 x .88"
6 (712-0267 Hex Nut 5/16-18 Thd.
7 |731-0511-12 Trim Strip 12" Lg.
8 |737-0164 Pipe Nipple
9| 737-0143 Qil Drain Cap
10 |16804C Rear Baffle (Used on Styles 8
and 9)
11 — Engine
12 |726-0272 Clamp
13 [736-3067 FI-Wash. .188" I.D. x .438"
14 1710-0779A Truss Mach. AB-Tap Scr. #10
X0 Ly,
16 |783-0161 Heat Shield (Styles 3 & 5 Only)
16 |735-0328 Rubber Grommet (Used
w/Ref. 15)
17 |736-0247 FI-Wash. .406" I.D. x 1-1/4" O.D.
18 |710-0502A Hex L-Wash. TT-Tap Scr. 3/8-16
X 15" Lo
19 |710-1087 Hex Bolt 5/16-18 x 5/8" Lg.

J 8






s e 0e






= Sl OO0,

Models 760 thru 769

PARTS LIST FOR MODELS 760 THRU 769
LAWN TRACTORS

I REF.
Nf; ’ Pﬁgr ’ CODE I DESCRIPTION
1 | 613-0006 Sprockel Ass'y. 17 Toolh
2 [ 613-0007 Shaft Ass'y. 19 Toolh
3 | 710-0627 Hex L-Scr. 5/16-24 x 75" Lg.
4 [710-0351 Cross Recess Hd. B- "
PARTS LIST FOR MODELS 760 THRU 769 LAWN TRACTORS #IO-?B ﬁfa. Hd. B-Tap Scr
un_ 7 T S B i) L BT DESCAIPTION 5 | 710-0599 Hex Wash. Hd. Tap Scr. 1/4-20 x
NO NO. . - x z s Lg.
1 |710-0850 Hef Flange Dolt 5/16-18 x .875" :g ;gg_-g;;g E‘ZWZ:Q: :gg?‘_'[-)?;(’_‘ég?o%? 6 | 713-0412 Chain #40 x 66 Links (Endless)
710-0599 Hex Wash. Hd TT-Tap Ser. 15 | 736-0256 Fl-Wash. .63" 1.D. x .93" O.D. 7 [731-1522 Axle Support Bearing
2 : 1/a-20 x 5" Lg 16 | 736-0169 L-Wash. 3/8" I,D,‘I g ;’31-1499 Axle Stop
S . -Wash. 1/4* 1.D.* 36-0242 Bell-Wash. .34" 1.D. x .872" 0.D
3 | 710-0427 Hex Bolt 3/8-16 x 2" Lg.t 17 | 736-0329 L-Was| d - . . U,
4 |711-0198 Ferrule 3/8-24 Thd. 18| 736-0258 Fl-Wash. .385" 1.D. xs; E).D‘T 10 [736-0188 Fl-Wash, .76" I.D. x 1.49" 0.D.,
5 | 711-0747 Bell Guard Pint 13| 750-0802 s e Lo 12 [741-0598 Hex Flange Brg. .75" 1.D.
7 ;ig‘gggg :g; ﬁzi g}rflfi‘fisqr;g%r 21| 783-0091A Foot Pedal Switch Brkt. 13 | 783-0165 Chain Case—OQuter Half
2 712-0287 Hex Nut 1/4-20 Thd.*f 22 | 17893A Belt Guard Brkt. (Single Cylinder 14 | 783-0164 Chain Case—Inner Half
9 | 7140470 |, | Colter Pin 1/8" Dia. x 1.25" Lg. Engmﬁ’gj o
10 | 7140111 Cotter Pin 3/32" Dia. x 1" Lg. 173580 Belt Guard Brkt.t T
11 | 735-0196 Foot Pad 23| 177158 C!utcthrake_ Pedal Ass'y,
i2 l 736-0119 L-Wash. 5/16" L.D.* 24| 17860 Pedal Mounting Brkt.






&
&
o
&
i
9
n

[ 15






Models 790 thru 798

HYDRO TRANSMISSION 618-0262 37 4353}\

E3-01420A





BS-089 00

Sprint 2000  Modell Nr. 135 N 765 N 604
Art.Nr. 04200.01

Sprint 3000  Modell Nr. 135 T 765 N 604 5\’
Art.Nr. 04200,02

52

Ident-Merkmal:
Lenkschubstange links
(in Fahrtrichtung)

32— 710-0286 Schraube

23-mmmmm 725-0267 Ziindschloss m. 5 Anschl,
23-eeme 725-1396 Ziindschloss m. 6 Anschl.
43-----746-0776 Gas Bowdenzug fiir B&S

Deflektor fiir seitl. Grasablage
(Zubehor Art.Nr.04202.01)

000.57.413 Aufkleber fiir Schaltkulisse
000.57.412 Aufkleber fiir Armaturenkasten






I

ESIIG0 0

Models 760 thru 769

PARTS LIST FOR MODELS 760 THRU 769 LAWN TRACTORS

No.| 'No. | CooE DESCRIPTION il LWL L DESCRIPTION
1 |731-0220 Steering Wheel Cap a3 = Wheel Ass'y. Comp.
731-1458 Steering Wheel Cap (Sq.—MTD)| 34 “ Front Wheel Rim Only
731-1460 Steering Wheel Cap (Square— 35 L4 Bearing
No Logo) 36 | 736-0285 Fi-Wash. .635 I.D. x 1.59" 0.D.
2 [712-0411 Hex L-Nut 5/16-24 Thd. 37 | 731-0484A Front Wheel Hub Cap
3 | 736-0242 Belleville Wash. .345" |.D. 731-1787 Spoked Hub Cap (Yellow—
4 | 731-0805 Steering Wheel (3 Spoke)t Optional)
731-1406 Steering Wheel (3 Spoke)tt 734-1613 Spoked Hub Cap (Gray—
731-0806A Steering Wheel (4 Spoke)t Optional)
5 | 731-0954 Steering Bellow—9" (Style 0, 1, 734-1612 Spoked Hub Cap (Beige—
3,4,5,86,9) Optional)
731-1542 Steering Bellow—3.25" (Style 7) | 38| 714-0470 Cotter Pin 1/8" Dia. x 1.25"
6 | 737-0280 Grease Fitting (Optional) 39 | 736-0187 Fl-Wash. .640" I.D. x 1.24" O.D.
9 [17198A Retainer Plate 40 | 726-0214 Push Cap 5/8" Dia. Rod
10 | 738-0141 Shoulder Bolt .437" Dia. x 42 | 712-0446 Hex Jam Nut 3/8-24 Thd.
.35 Lg. 5/16-18 Thd. 43 | 710-0538 Hex L-Bolt 5/16-18 x 62"*
11 [710-0152 Hex Bolt 3/8-24 x 1.0" Lg. (Gr. 5) | 44| 736-0119 L-Wash. 5/16" 1.D.*
13 | 750-0535 Spacer .380" I.D. x .625" O.D. 45 | 736-0343 Fl-Wash. .33" I.D. x 1.25" O.D.
#1207 46 | 750-0532 Spacer (Plastic)
14 | 736-0217 L-Wash. 3/8" 1.D. (H.D.) 47 | 712-0214 Hex Cent. L-Nut 3/8-24 Thd.
15 | 710-0726 Hex Wash. Hd. Self-Tap Scr. 48 | 736-0169 L-Wash, 3/8" 1.D.*
16 | 711-1001 Steering Drag Link 49| 712-0158 Hex Cent. L-Nut 5/16-18 Thd.
17 | 783-0041 Front Pivot Brkt. 50| 736-0119 L-Wash. 5/16" 1.D.*
18 | 738-0527 Shoulder Bolt .498" Dia. x 2.04 51| 717-06224A Steering Gear Segment
Lg. 3/8-16 Thd. 52| 741-0225 Hex Flg. Brg. .634 1.0,
19 | 712-0431 Hex Nut 3/8-16 Thd.* 53| 736-0187 Fl-Wash. (Hardened)
20 | 736-0169 L-Wash. 3/8" 1.D.* 58 | 736-0271 Wave-Wash. .32" 1.D. x .62" O.D.
21 [ 712-0411 Hex L-Nut 5/16-24 Thd. 59| 736-0187 Fl-Wash. (Hardened)
22 | 16481A Steering Arm Front Axle 60 | 723-3018 Drag Link Ball Joint 3/8-24 Thd.
23 | 710-0772 Hex Bolt 5/16-24 x 2.00" Lg. 61| 736-0607 Ext. L-Wash. 5/16" I.D.
(Grade 5) 63 | 727-0425A Spring Clip (Used w/Spoked
24 | 741-0487A Hex Flg. Brg. .632 1.D. Hub Cap)
25 | 683-0002 Pivot Bar Ass'y. 64 | 736-0356 Bell-Wash. .39" I.D. x 1.38" 0.D.
26 iy Front Axle Ass’y.—L.H, 65| 731-1291 Pivot Bar End Cap (Optional)
27 | 712-0241 Hex Nut 3/8-24 Thd.* 66 | 710-0459 Hex Bolt 3/8-24 x 1.5" Lg. (Gr. 5)
28 | 736-0169 L-Wash. 3/8" I.D.* 69| 731-1389 Plaslic Tube 1.54" Lg.
29 |723-3018 Ball Joint 3/8-24 Thd. 70 | 731-0955 Sleering Wheel Insert (Optional)
30 | 747-0753 Tie Rod (Adjustable) 72| 738-0886 Upper Steering Shaft
747-0861 Tie Rod (Non-Adjustable) 73| 650-0001 Lower Steering Shaft
31 [712-0711 Hex Jam Nut 3/8-24 Thd.* 74 | 710-0958 Hex Bolt 1/4-20 x 1,25" Lg.
32 ok Front Axle Ass'y.—R.H. 75| 712-0324 Hex L-Nul 1/4-20 Thd.

t Uses Round Steering Wheel Cap
Tt Uses Square Steering Wheel Cap

*For fasler service obtain standard nuts, bolls and washars locally.
If these items cannol be oblained locally, arder by pan numbar
and size as shown on parts lisl.

**FRONT WHEEL CHART
15" x 6° 15" x 6"

Description wiPlastic Bearing w/Ball Bearing
Wheel Ass'y. Comp. 634-0056 634-0059
Tire Only 734-0864 734-0864
Rim Only 634-0024 634-0051
Bearing 741-0487A 741-0569
Air Valve 734-0255 734-0255
Grease Fitting (Oplional) 737-0211 737-0280

Grease Plug 737-0212 —

Front Axle Ass'y.—L.H. 17585A 17585A
Front Axle Ass'y.—R.H. 17584A 17584A






o
O
O
il
™
L]

U s






=2 S lO22 010

i

PARTS LIST FOR MODELS 760 THRU 769
LAWN TRACTORS

REF. |

NO. P;?g_T CODE DESCRIPTION
1 J fr a0 s Hex Bolt 7/16-20 x 1.5" Lg.
(Single and Twin Cylinder)
710-3157 Hex Bolt 7/16-20 x 3.25" Lg.
(Vanguard Twin Cylinder)
2 |1 711-0986 Belt Guard Stud 3.6" Lg.
3 | ¥36:0322 ERVWESH. 7F1eh LD X 1 257 0D,
(Single and Twin Cylinder)
738-0785 Shld. Spacer 1.38" O.D.
(Vanguard Twin Cylinder)
4 | 736-0171 L-Wash. 7/16" |.D.
5 |714-0114 Sq.-Key 1/4" x 2" Lg. (Vanguard
Twin Cylinder)
6 | 750-0957 Spacer (Single Cylinder)
750-0956 Spacer (Twin Cylinder)
7 | 756-0982 Engine Pulley (Single and Twin
Cylinder)
756-0530 Engine Pulley (Vanguard Twin
Cylinder)
8 | 17893A Belt Guard Brkt. Ass'y. (Single
Cylinder)
17358D Belt Guard Brkt. Ass'y. (Single
and Twin Cylinder Vanguard)






g e 00

Yel./Blk:

Seat

30
QIDJ(cI.fBIk, g
PARTS LIST FOR ELECTRICAL SYSTEM
Wil i | copE DESCRIPTION 06| Al lleope DESCRIPTION
1 |725-1635 Battery 14 | 725-0963 Bulb (Headlight)
2 |725-1426 Solenoid 18 | 725-1303 Safety Switch (Seat)
3 |725-1381 Fuse 20 Amps 16 | 725-0980 Ground Wire 7.5" Lg.
4 |725-0634 Light Switch 17 | 725-1439 Safety Switch (Seat)
5 [725-0925 Ammeter 19 | 629-0130 Harness Adapter
6 |725-1396 Ignition Switch 20 | 629-0133 Monitor Harnesst
7 |725-1657 Safety Switch 21 | 725-1365 Monitor Bulbt
9 [629-0214 Wire Harness 28 /51537 Oil Pressure Switch
12 | 725-1643 Safety Switch (Reverse) 29 | 629-0126 Harness Adapter
13 |725-1649 Socket (Used on Styles 0,5,6) | 30 | 725-3166 Switch (Bag)
.J 7 725-1650 Socket (Used on Styles 4, 9)
{ l725-1651 Socket (Used on Styles 1, 7) l

TOntinnal Parts

D ——EEEE——,——






PARTS LIST FOR MODELS 760 THRU 769 LAWN TRACTORS

[iﬁf el [CODE DESCRIPTION ﬁgﬁ’ Fol DESCRIPTION
6439-0007 Lift Handle—Grass Catcher 11| 731-3158 Grip
683-0084 Lift Bracket 12| 731-1540 Spring Retainer
710-0409 Hex Bolt 5/16-24 x 1.75" Lg. 13| 732-0738 Torsion Spring—L.H.
(Gr. 5) 14 | 732-0739 Torsion Spring—R.H.
710-0286 Pan Hd. Mach. Scr. 1/4-20 x .5" 15 | 732-0335 Comp. Spring
Lg. 16 | 736-3008 El=Wash: 312" D 75" 0D
710-0559 Hex Bolt 1/4-28 x 1.75" Lg. 17 | 736-0242 Bell-Wash. .34" 1.D. x .87" O.D.
(Gr. 5) 18 | 736-0329 L-Wash. 1/4" 1.D.*
711-0642A Handle Button 18| 741-0618 Flange Bearing .88" |.D.
712-:0123 Hex Nut 5/16-24 Thd.* 20| 747-0614 Rod
712-0117 Hex L-Nut 1/4-28 Thd. 21 | 783-0236 Tilt Catcher Brkt.—R.H.
712-3025 Hex Jam Nut 5/16-24 Thd. 22 | 783-0235 Tilt Catcher Brkt.—L.H.
712-0324 Hex Ins. L-Nut 1/4-20 Thd. 23 | 783-0241 Index Lift Brkt.

1 18

ES=1103.00






PARTS LIST FOR MODELS 760 THRU 769 LAWN TRACTORS

NeL| Wb | cODE DESCRIPTION | Rei o hal | copE DESCRIPTION |
1 | 683-0075 Lower Frame Ass'y. 22 | 736-0329 L-Wash. 1/4" |.D.*
2 | 683-0082 Chain Case Ass'y. 23 | 736-0362 Fl-Wash. .32" |.D. x 1.25" O.D.
3 [ 710-0604 Hex Wash. Hd. SF-Tap Scr. 24| 736-0188 Fl-Wash. .76" I.D. x 1.49" O.D.
5/16-18 x .5" Lg. 25 | 738-0526 Running Board Rod
4 |710-0118 Hex Bolt 5/16-18 x .75" Lg. 26 | 741-0487A Flange Bearing .632" I.D.
5 | 710-0606 Hex Bolt 1/4-20 x 1.5" Lg. 27 | 748-0176 Flange Bearing .63" |.D.
6 | 710-0599 Hex Wash. Hd. Tap Scr. 1/4-20 x| 28 | 750-0969 Spacer
skl 29| 783-0134 Upper Frame Side Panel—R.H.
7 | 710-0726 Hex Wash. Hd. AB-Tap Scr. 30| 783-0135 Upper Frame Side Panel—L.H.
9/ to=1B X 75" [ig! 31 | 783-0200 Transaxle Mounting Plate
8 | 710-0607 Hex Wash. Hd. B-Tap Scr. 32| 783-0172 Chain Case Brace
5/16: % 1/2" L.g. 33| 17637A Lift Shaft Ass'y.
9 | 712-0267 Hex Nut 5/16-18 Thd.* 683-0059 Lift Shaft Ass'y. (Style 6 Only)
10 | 712-0287 Hex Nut 1/4-20 Thd.* 34| 17675A Deck Lift Handle Ass'y.
11 | 712-3007 Hex Jam Nut 5/16-18 Thd. 36 i Wheel Ass’y. Comp.
12 [712-0185 Speed Nut i Tire Only
13 | 714-0470 Cotier Pin 1/8" Dia. x 1.25" Lg. 37 3 Wheel Rim Only
14 | 720-0233 Grip 38 | 734-0255 Air Valve (Service Only)
15 | 726-3055 Cable Retainer Clip 39| 736-0242 Bell-Wash. .345" |.D. x .88"
16 | 726-0334 Pushnut 40| 710-0627 Hex Bolt 5/16-24 x .75" Lg.
17 | 732-0637 Ext. Spring 3.63" Lg. 41| 734-1615 Hub Cap (Gray—Optional)
18 | 732-0307A Deck Spring 11.1" Lg. 734-1614 Hub Cap (Beige—Optional)
19 | 736-0231 FI-Wash. .344" I.D. x 1.125" O.D. 734-1788 Hub Cap (Yellow—Optional)
20 | 736-0160 Fl-Wash. 531" [.D. % 93" 0.D. 42 | 727-0425A Spring Clip
21 | 736-0119 l L-Wash. 5/16" |.D.* J

[ 12

E@i=51105. .00





ES Mgy 00

Blaty Z von Z






PARTS LIST FOR MODELS 760 THRU 769 LAWN TRACTORS

i gl CODE DESCRIPTION e ( il DESCRIPTION
1 | 664-0071 Grass Bag 12| 712-0272 Hex Sems Nut #10-24 Thd.
2 | 664-0072 Strap Ass'y. 13| 712-0324 Hex Ins. L-Nut 1/4-20 Thd.
3 | 683-0085 Grass Catcher Support Brkt.— 14 | 736-0331 Bell-Wash. .39" |.D. x 1.13" O.D.
et 15| 749-0943 Front Grass Bag Tube
4 | 683-0086 Grass Catcher Support Brkt— 16 | 749-0942 Lower Grass Bag Tube
R.H. : 17 | 749-0945 Side Grass Bag Tube
5 | 710-1194 Hex Bolt #10-24 x .88" Lg. 18 | 749-0950 Rear Grass Bag Handle
6 | 710-0258 Hex Bolt 1/4-20 x .625" |g. 19| 749-0946 Side Grass Bag Handle
7 | 710-3005 Hex Bolt 3/8-16 x 1.25" Lg. 20| 749-0947 Center Grass Bag Handle
8 |[710-0597 Hex Bolt 1/4-20 x 1" Lg. 21| 750-0497 Spacer .375" I.D. x .45" Lg.
9 [710-0255 Truss Mach. Scr. 1/4-20 x .75" 22 | 783-0221 Grass Bag Cover
Lg. 23 | 783-0228 Grass Bag Plate—R.H.
10 |712-0798 Hex Nut 3/8-16 Thd.* 24 | 783-0229 Grass Bag Plate—L.H.
el | 712-0271 Hex Sems Nut 1/4-20 Thd.
2~ Page 29
E3=1110..00
[ 20






116

PARTS LIST FOR MODELS 760 THRU 769 LAWN TRACTORS

?Ef‘ ﬂﬁgT , CODE I DESCRIPTION ,ﬁgﬁl ﬁﬁ?T CODE DESCRIPTION
1 |683-0078 Chute Ass'y. Center Section 13 | 732-07504 Spring Switch
2 |683-0109 Hitch Extension Brkt. 14 | 736-0119 L-Wash. 5/16" I.D *
3 | 710-0118 Hex Bolt 5/16-18 x .75" Lg.* 15| 736-0329 L-Wash. 1/4" |.D.*
4 |710-0167 Carr. Bolt 1/4-20 x .5" Lg. 16| 736-0169 L-Wash. 3/8" |.D.*
5 [710-0258 Hex Bolt 1/4-20 x 5/8" Lg.* 17 | 736-0222 Ext. L-Wash. 1/4" |.D.
6 [710-3009 Phillip Hd. Tap Scr. #10-24 x .75"| 18| 738-0155 Shid. Bolt .437" x 1.62" Lg.
ig: 19| 747-0616 Brace Rod—R.H.
7 | 710-0607 Hex Wash. Hd. SF-Tap Scr. 20 | 747-0617 Brace Rod—L.H.
SIS Gt o 21| 783-0171 Hitch Plate Ext.—R.H.
8 | 712-0267 Hex Nut 5/16-18 Thd.* 22| 783-0170 Hitch Plate Ext.—L.H.
9 | 712-0287 Hex Nut 1/4-20 Thd.* 23 | 783-0203 Chute Cover Brkt.
10 | 712-0798 Hex Nut 3/8-16 Thd.* 24 | 783-0234 Battery Tray
il 712-027 ] Hex Sems Nut 1/4-20 Thd. 25| 783-0283 Grass Catcher Support
12 | 712-0272 Hex Sems Nut #10-24 Thd.

ESE 1108 400






Rider Models 790 thru 798

1 Bild Teile-Nr. Norm-Bezeichnung |Stiick
Fig. No. Piéces Numero de la norme | Nbr.
No. Parts-No. Bezeichnung Désignation Description Standard Description | Nbr.

618-0262 Getriebe Hydro vollst, |Transmission Transmission cpl. 1

ens,

1 HG-50074RM |Gehadusehaifte unten |Carter -inferieur |Housing ,Lower 1

2 HG-70281 Geh&usehélfte oben |Carter -superieur |Housing ,Upper 1

3 |HG-8008000-0128 | Wellendichtring Bague d'étanch. |Seal -Lip 1

4 HG-2003016  |Fihrungsring Circlip Ring -Wire Retain. 1
5 HG-2003052 |Sicherungsring Circlip Ring -Retaining 1

6 HG-2003043  |Kugellager Roulement & Bill. |Bearing -Ball 1

7 HG-2003023 [Lagerschale Coussinet Bearing -Cradle 30x52x13 2

8 HG-50551 Drucklager Palier de butée Bearing -Thrust 1
9 HG-2003087 |Lageraufnahme Support de palier |Swashplate-Variab. 1

13 HG-70079 Zylinderblock Bloc-cylindre Block-Cylinder 1
14 HG-2003005 |Hebel Levier Amm -Trunnion 1
15 |HG-8008000-0126}Wellendichtring Bague d’étanch. |Seal -Lip 0.67 x 1.58 x 0.276 1
17 HG-2000015 |Flhrungsstiick Piece de guidage |Guide -Slot 1
18 HG-50449 Motorwelle Arbre Shaft -Motor 1
19 HG-50552 Drucklager Palier de butée  |Bearing -Thrust 42 x 68 x 16 1
23 HG-70082 Zylinderblock -Motor |Bloc-cylindre Block-Cylinder 1

vollst. ens. ( Motor ) Ass’y.
24 HG-45074 Wellendichtring Bague d'étanch. |Seal -Lip 10x25x7 1
25 HG-2003555 |Schaltwelle -Bypass |Cliquet -Bypass  |Actuator ,Bypass 1
26 HG-70250 Hydrostatblock - Corps hydraulique {Centersection - 1
Zentral Assembly
27 HG-45075 Wellendichtring Bague d'étanch. |Seal -Lip 26 x42x 8 1
28 HG-50007 Sicherungsring Circlip Ring -Retaining 1
29 HG-44872 Scheibe Rondelle Washer 26 x35x 1 2
30 HG-2003554  |Platte -Bypass Plaque Bypass  |Plate -Bypass 1
34 HG-44964 Offilter Corps de filtre Qil Filter Element 1
35 HG-50126 Bypass-Hebel Levier ,Bypass Arm-Bypass 1
36 HG-44870 Sicherungsring Circlip Ring -Retaining 1
37 HG-50878 Bremshebel Levier de frein Amm-Actuating 1
38 HG-44891 Stift Goupille Pin -Actuating 2
39 HG-50316 Bolzen Axe Bolt 5/16-18 x 1-3/4 1
41 HG-70135 Bremssatz kpl. Jeu de freinage  |Brake Rotor/Stator 1
Kit

43 736-0371 Fl.Scheibe Rondelle Fl.Washer 7/16 1.D. x 7/8 O.D. 2
44 HG-70229 Differential vollst. Differential ens. |Differential Ass’y. 1
52 HG-44875 Scheibe Rondelle Washer -Flat 3/4x1.5%.13" 2
53 HG-45076 Wellendichtring Bague d’étanch. |Seal 0.75 x 1.25 x .250" 2
56 HG-50005 Antriebswelle Arbre de entr. Shaft -Input 1
57 HG-50016 Schraube Vis Bolt 3/8-24 x 2.5" 3
58 HG-44876 Schraube Vis Bolt 1/4-20 x 1.38" 21
59 HG-50002 Stift Douille Pin 0.50 0.D.x0.43 x .75" 2

3-01420A






PARTS LIST FOR MODEL 765 LAWN TRACTOR

i R - DESCRIPTION AR AR o DESCRIPTION
1 | 783-0250 Hood 44 | 777-9206 Grille Reflector Label
2 | 738-0724 Shld. Bolt .375" Dia. x .125" Lg. 45| 710-0603 Hex Wash. Hd. B-Tap Scr.
3 | 736-0342 FI-Wash. .28" |.D. x .75" O.D. 5/16-18 x .5" Lg.
6 | 712-0287 Hex Nut 1/4-20 Thd.* 46 | 17782 Choke Retainer
8 | 731-1099A Headlight Lens 47 | 710-0642 Hex TT-Tap Scr. 1/4-20 x .75"
9 |712-0380 Flange L-Nut 1/4-28 Thd. Lg.
10 [731-1097C| N Grille 48 | 736-0270 Bell-Wash. 1/4" |.D.
11 [736-3078 FI-Wash. .344" |.D. x 1" O.D. 49 | 783-0150A| N Side Panel—R.H.
12 | 712-0267 Hex Nut 5/16-18 Thd.* 50 | 783-0151 N Side Panel—L.H.
13 | 725-0963 Lamp 51| 725-1635 Battery
14 | 725-1649 Socket 52| 731-1200 Battery Cover
15 | 710-0703 Carriage Bolt 1/4-20 x .75" Lg. 53 | 751-0603 Fuel Cap
16 | 710-0599 Hex Wash. Hd. TT-Tap Scr. 54 | 757-0363 Seat 8-7/8" High
1/4-20 x 5" Lg. 757-0364 Seat 8-7/8" High (Yellow)
17 | #36-0173 FI-Wash. .281" |.D. x .73" O.D. 757-0360 Seat 10-5/8" High
18 | 726-0233 Bolt Retainer 1/4" |.D. 757-0365 Seat 10-5/8" High (Yellow)
19 [712-0185 Speed Nut 1/4-20 Thd. 757-0350 Seat 14-1/4" High
20 [710-0118 Hex Bolt 5/16-18 x .75" Lg. 757-0372 Seat 14-1/4" High (Yellow)
21 | 17632A Gas Tank Support Brkt. 55 ( 751-0553 Fuel Tank (1-1/4 Gal.)
22 | 731-1096B Dash 751-0555 Fuel Tank (1-1/2 Gal.)
23 | 725-0267 Ignition Switch 751-0574 Fuel Tank (3 Gal.)
24 | 725-0201 Ignition Key 56 | 726-0209 Tie Strap
25 | 746-0616A Choke Controlt 57 | 751-0535-15 Fuel Line
746-0614A Choke Controltt 58 | 726-0205 Hose Clamp
746-3021 Choke Control (Vanguard) 59 | 731-0909 Rubber Foot Pad—L.H.**
746-0720 Choke Control (16 H.P. Tec.) 731-0910 Rubber Foot Pad—R.H.**
26 |725-0634 Light Switch 723-0422 Abrasive Foot Pad**
27 | 725-0925 Ammeter 60 | 710-0351 Truss Mach. B-Tap Scr.
32 | 710-0286 Truss Mach. Scr. 1/4-20 x .5" Lg. #10X.5" Lg.
40 | 783-0212 Shift Cover 61| 710-0227 Hex Wash. Hd. AB-Tap Scr.
41 | 831-0823A Throttle Box Ass'y. H8 X o L
E3-1099 .00 42 | 710-0779A Truss Mach. AB-Tap Scr. 62 | 726-0320 Insulator Nut Plate
AL R g o
43 | 746-0776 N Throttle Control Wiret
746-0634 1 Throttle Control Wirett

l

2

** Optional Parts

T Used w/Single C

ylinder Engine Only.

t1 Used w/Twin Cylinder Engine Only.






Models 760 thru 769

PARTS LIST FOR MODELS 760 THRU 769 LAWN TRACTORS

l

diandl L DESCRIPTION el e DESCRIPTION

1 | 783-0199 Belt Cover—R.H. 25 | 732-0478 Ext. Spring 6.12" Lg.

2 |783-0198 Deck Idler Arm 26 | 712-0318 Hex Jam Nut 5/8-18 Thd.

3 | 783-0196 Pivot Mounting Plate—Idler 27 | 712-0287 Hex Nut 1/4-20 Thd.*

4 |783-0176 Deck Hanger Rail—R.H. 28 | 712-0267 Hex Nut 5/16-18 Thd.*

5 | 756-0617 Deck Pulley—L.H. 29 | 712-0241 Hex Nut 3/8-24 Thd.

6 | 756-0616 Idler Pulley 30 [ 712-0181 Hex Jam Nut 3/8-16 Thd.

7 | 756-0615 Deck Pulley—R.H. 31| 712-0123 Hex Nut 5/16-24 Thd.

8 | 754-0443 “V”-Belt 32| 711-0828 Belt Guard Stud

9 | 750-0776 Spacer .33" [.D. x .88" O.D. 33 | 710-0599 Hex Wash. Hd. Tap Scr. 1/4-20
10 | 750-0258 Spacer .315" I.D. x .375" Lg. X.5"Lg.
11 | 748-0300 Blade Adapter 34 | 710-0888 Hex Bolt 5/16-24 x 1" Lg. (Gr. 5)
12 | 742-0608 Blade—R.H. 35| 710-0672 Hex Bolt 5/16-24 x 1.25" Lg.
13 | 742-0607 Blade—L.H. (&5)
14 | 738-0373 Shld. Bolt .498" Dia. x 1.53" Lg. 36 | 710-0539 Hex Bolt 3/8-24 x 1.75" Lg.
15 | 738-0347 Shid. Spacer .625" |.D. 37 | 710-0157 Hex Bolt 5/16-24 x .75" Lg.
16 | 736-0119 L-Wash. 5/16" |.D.* (Gr. 5)
17 | 736-0105 Bell-Wash. .38" I.D. x .88" O.D. 38| 710-0152 Hex Bolt 3/8-24 x 1" Lg.
18 | 736-0331 Bell-Wash. .39" I.D. x 1.13"O.D. | 39| 710-0136 Hex Bolt 1/4-20 x 1.75" Lg.
19 | 736-0329 L-Wash. 1/4" |.D.* 40 | 683-0081 Deck Ass'’y.
20 | 736-0300 FI-Wash. 3/8" I.D. x 7/8" O.D. 41 | 618-0140 Blade Spindle Ass'y.
21 | 736-0242 Bell-Wash. .34" I.D. x .87" O.D. 42 | 17664 Belt Cover—L.H.
22 | 736-0217 L-Wash. 3/8" I.D. (Hd.) 43 | 17493A Deck Hanger Rail—L.H.
23 | 736-0158 L-Wash. 5/8" |.D.* 44 | 09322 Brake Disc

734-0973 Deck Wheel

E 3-1112.00 | 24

g 4






B3 118 @0

Models 760 thru 769

PARTS LIST FOR MODELS 760 THRU 769
LAWN TRACTORS

i%'f e rf‘g_T ‘ CODE DESCRIPTION
1117418 Torque Bracket
2 | 710-3008 Hex Bolt 5/16-18 x .75" Lg.
S (L7031 57 Hex Bolt 7/16-20 x 3.25" Lg.
4 | 714-0118 Sq.-Key 1/4" x 1.5" Lg.
5 | 717-0983 Electric Clutch
6 | 736-0171 L-Wash. 7/16" |.D.
7 | 736-0242 Bell-Wash. .34" |.D. x .87" O.D.
8 | 738-0785 Shld. Spacer
9 | 756-0641 Engine Pulley

10 | 17358D Belt Guard Brkt. Ass'y.

)






PARTS LIST FOR MODELS 760 THRU 769 LAWN TRACTORS

ER=S1108:1010

L’:E;' A o DESCRIPTION R e CODE DESCRIPTION 1
1 | 683-0028A Pivot Link Ass'y.—R.H. 24 | 736-0231 - FI-Wash. .344" |.D. x 1-1/8" O.D.
2 | 683-0029A Pivot Link Ass'y.—L .H. 25| 736-0119 L-Wash. 5/16" |.D.*

3 | 683-0079 Deck Link Lift Ass’y. 26 | 736-0267 FI. Wash. 3/8" |.D. x .87" O:b.4
4 [710-0134 Carr. Bolt 1/4-20 x .62" Lg.t 27 | 736-0169 L-Wash. 3/8" 1.D.*
5 | 710-0376 Hex Bolt 5/16-18 x 1" g (Gr. 5) 28 | 736-0418A FI-Wash. .34" |.D. x 2.25" 0.b.1
6 | 710-0180 Hex Bolt 3/8-24 x .75" Lg. (Gr. 5) | 29| 738-0669 Shatft 3/8" Dia. x 9.34" Lg.
7 | 710-1238 Hex Scr. 5/16-18 x .87" Lg. 30 | 747-0916 Deck Disengagement Rod+
8 |710-1269 Hex Bolt 1/2-20 x 13" Lg. (Gr. 5) | 31| 747-0610 Deck Disengagement Rod
9 |710-0607 Hex Wash. Hd. Scr. 5/16 x .5" Lg.| 32| 748-0331 Shld. Spacert
10 | 711-0841 Adjuster Lift Link 33| 750-0972 Spacer .515" |.D. x 3.6" Lg.
11 | 711-0677 Ferrulet 34 | 761-0168A Blade Brake Ass'y.t
12 | 712-0287 Hex Nut 1/4-20 Thd.*t 35| 783-0103 Connecting Rod
13 | 712-0267 Hex Nut 5/16-18 Thd.* 36 | 783-0206 Stabilizer Support Brkt—R.H.
14 | 712-3066 Hex Nut 1/2-20 Thd.(Gr. 5) 37 | 783-0217 Stabilizer Support Brkt.—L.H.
15 | 712-0241 Hex Nut 3/8-24 Thd.* 38 | 783-0197 Engagement Arm Linkt
16 | 712-0346 Hex Ins. Jam L-Nut 1/2-20 Thd. 39 | 14800A Deck Link Hanger Ass'y.
17 | 714-0145 Hairpin Clip 40 | 14804A Deck Link Hanger
18 |714-0115 Cotter Pin 1/8" Dia. x 1" Lg.t 41| 17636B Stabilizer Brkt.
19 | 714-0104 Hairpin Clip 42 | 17712 Adj. Lift Link
20 [716-0104 “E”-Ring 43 | 17730 Index Brkt.
21 | 736-0160 Fl-Wash. .531" I.D. x .93" O.D. 783-0118 Index Brkt. (Style 6)
22 | 736-0425 Bell-Wash. .325" |.D. x .93" O.D. 783-0185 Index Brkt. (Style 6 w/Electric
23 | 736-0329 L-Wash. 1/4" 1.D.t+ Clutch)
TNot used on units with electric clutch.
Pl






Bild Teile-Nr. Norm-Bezeichnung Stiick
Fig. No. Piéces Numero de la norme | Nbr.
No. Parts-No. Bezeichnung Désignation Description Standard Description | Nbr.
62 HG-45007 Kontrollarm Levier de regl. Arm Control 1
63 HG-50034 Distanzbuchse Douille Puck-Dampener 1
64 HG-50018 Madenschraube Vis Set Screw 1
83 HG-70292 Zwischenwelle kpl.  |Arbre cpl. Jack shaft /Pinion- 1
Gear Ass’y.
85 HG-50559 Welle Arbre Jack shaft 1
88 HG-50154 Schraube Vis Capscrew M6 x 20 Lg. 2
89 HG-50132 Scheibe Rondelle Washer 7/16 x 1 2
a0 HG-50118 Lagerbuchse Douille Sleeve Bearing 2
91 HG-50119 Dichtring Joint Seal-Wiper 2
92 HG-2003014 |Druckfeder Ressort Spring ,Block 1
93 HG-2003017 |Scheibe Rondelle Washer , Thrust 1
86 HG-50133 Buchse Douille Bushing ,Vent 1
97 HG-50134 Ventil Soupape Vent 1
105 HG-50282 Schraube Vis Screw -Flange Hd. {5/16-24 x 1" Lg. 1
114 HG-50196 Staubkappe Capuchaon Vent Cap 1
134 712-0335 Kronenmutter Ecrou Castle Nut 5/16-24 1
135 714-0507 Splint Goupille Cotter Pin 3/32 x .750" 1
136 HG-50384 Zugfeder Ressort Spring -Extension 1
137 HG-50383 Stift Goujon Drive Pin 1
138 HG-50431 Druckfeder Ressort Spring -Compress. 1
140 HG-50269 6-kt.Mutter Ecrou Hex. Nut 5/16-24 1

3-01420A






		SPRINT 3000  Art. 4200.02  Bj. 1995 1 E

		SPRINT 3000  Art. 4200.02  Bj. 1995 1 ER

		SPRINT 3000  Art. 4200.02  Bj. 1995 1 ERS

		SPRINT 3000  Art. 4200.02  Bj. 1995 1E

		SPRINT 3000  Art. 4200.02  Bj. 1995 1ER

		SPRINT 3000  Art. 4200.02  Bj. 1995 1ERS

		SPRINT 3000  Art. 4200.02  Bj. 1995 1ERSA

		SPRINT 3000  Art. 4200.02  Bj. 1995 1ERSAT

		SPRINT 3000  Art. 4200.02  Bj. 1995 1ERSATZ

		SPRINT 3000  Art. 4200.02  Bj. 1995 1ERSATZT

		SPRINT 3000  Art. 4200.02  Bj. 1995 1ERSATZTE

		SPRINT 3000  Art. 4200.02  Bj. 1995 1ERSATZTEI

		SPRINT 3000  Art. 4200.02  Bj. 1995 1ERSATZTEIL

		SPRINT 3000  Art. 4200.02  Bj. 1995 1ERSATZTEILL

		SPRINT 3000  Art. 4200.02  Bj. 1995 1ERSATZTEILLI

		SPRINT 3000  Art. 4200.02  Bj. 1995 2 E

		SPRINT 3000  Art. 4200.02  Bj. 1995 2E

		SPRINT 3000  Art. 4200.02  Bj. 1995 2ER

		SPRINT 3000  Art. 4200.02  Bj. 1995 2ERS

		SPRINT 3000  Art. 4200.02  Bj. 1995 2ERSAT

		SPRINT 3000  Art. 4200.02  Bj. 1995 2ERSATZT

		SPRINT 3000  Art. 4200.02  Bj. 1995 2ERSATZTE

		SPRINT 3000  Art. 4200.02  Bj. 1995 2ERSATZTEI

		SPRINT 3000  Art. 4200.02  Bj. 1995 2ERSATZTEILL

		SPRINT 3000  Art. 4200.02  Bj. 1995 2ERSATZTEILLI

		SPRINT 3000  Art. 4200.02  Bj. 1995 3ERS

		SPRINT 3000  Art. 4200.02  Bj. 1995 3ERSATZTE



